Adopted: March 2, 2020




Comprehensive Plan Project ACKNOWLEDGEMENTS:

Manager: The St. Francis Comprehensive Planning team would like to extend a big thank
Kate Thunstrom you to the residents and business owners who have participated in creating this
Community Development Director plan. Your input and insights have made this a better plan.
City of St. Francis
23340 Cree Street NW CITY COUNCIL: PLANNING & ZONING
St. Francis, MN 55070 .
COMMISSION:
Phone: 763-267-6191 Mayor Steve Feldman ]
: ) Brittney Berndt
Email: KThunstrom@stfrancismn.org Councilmember Robert Bauer
) o Liz Fairbanks
City Administrator: Councilmember Joe Muehlbauer
Todd Gardner

Joe Kohlmann . . .
Councilmember Kevin Robinson .
[...]
Improvement Program.

March 2020

CITY OF ST. FRANCIS

7-39



»

»

»

»

»

Collector Streets — The location of collector streets promotes orderly
development. As development plans are presented to the City, future
collector streets should be designed to provide continuity and prudent
access to other collector streets and arterials and adhere to the
recommended access management guidelines and locations identified in
Figure 4.1 - Recommended Future Roadway Functional Classification.

Local Streets — Local streets should be aligned to permit efficient plat layout
while being compatible with the area’s topography, adjacent roadways,
municipal utility plans and environmental constraints.

Minor Collector Review - review concept plans for plat and development
proposals to evaluate the distribution of Minor Collector roadways to not
overburden local streets.

Assessment Policy — Develop an assessment policy for Major Collector and
Minor Arterial roadways to establish expectations and ensure consistent
application. Note: Refer to Planned Street Maintenance and Improvements
under Proposed Roadways/Improvements section for updated action on this
goal.

Traffic Impact Study Policy - Establish a policy outlining when a traffic

impact study should be conducted, including acceptable information to be
contained within the study.

SAFETY AND SECURITY

»

»

Arterial Roadway Crossings — The City should promote safe pedestrian
crossings of arterial roadways.

Regional Traffic Management — Work on a local, state, and regional level to
reduce traffic congestion and safety concerns on transportation corridors.

ACCESS TO DESTINATIONS

»

»

»

Transportation Improvement & Expansion — Improve and expand the existing
transportation system as necessary to meet current and future transportation
needs.

Development Driven Improvements — Work with developers to construct
needed improvements prior to development.

Developer Agreements - Utilize developer agreements as a tool to
ensure improvements are constructed as agreed upon in the platting or
development process.

COMPETITIVE ECONOMY

»

»

Transportation System — Create/provide a safe, cost effective, and efficient
transportation system that is adequate for vehicular, pedestrian, bicycle, and
truck transportation for the movement of people and goods and services in
the community.

Transportation & Economic Development - Create or encourage a
transportation system that contributes to the economic vitality of the
community by connecting people to work, shopping, and other activity
generators/attractions and supports growth of commercial and industrial
uses.

7-40 ST. FRANCIS 2040 COMPREHENSIVE PLAN March 2020



HEALTHY ENVIRONMENT

»

»

Transit/Alternative Modes of Transportation — To diminish/prevent congestion, the
City should encourage alternate and/or integrated transportation methods that are
less dependent on motor vehicles. The City could promote and encourage walking
and biking as alternate transportation methods. The City should strive to provide

park and ride facilities as a means of encouraging car-pooling and ride sharing. As

the population ages and diversifies, bus service will become an important amenity

in the community and should be further studied with Anoka County Transit. Special
attention should be given to improving pedestrian access, movement and crossings to
provide both convenience and safety. Additionally, the City of St. Francis will work with
the Metropolitan Council or an opt out transit service provider to determine transit
services consistent with the City’s market service area and its related service standards
and strategies.

County Capital Improvement Plan - The City should continue to work with the County
elected and appointed officials to include County Road reconstruction projects on the
County’s Capital Improvement Plan to address needed reconstruction and potential
trails along the roadways when improved.

LEVERAGING TRANSPORTATION INVESTMENT TO GUIDE LAND USE

»

»

Comprehensive Transportation Planning — Approach transportation in a
comprehensive manner by giving attention to all modes and related facilities through
linking transit and land use and by combining or concentrating various land use
activities to reduce the need for transportation facilities.

Zoning and Subdivision Ordinance Update — Update the Zoning and Subdivision
Ordinances consistent with the Transportation Plan.

Transportation Action Items

\f DESCRIPTION RESPONSIBLE ENTITIES | TIMING

ordinances to comply with and implement the transportation chapter of
the 2018 Comprehensive Plan.

Per state law, it is necessary to update the City zoning and subdivision City of St. Francis Short

intersection of Pederson Drive and Highway 47

Address safety issues at identified problem spots, particularly the City of St. Francis, MNDOT | Short

12,000 vehicles a day on CSAH 24. The City of St. Francis and Anoka
County should continue to identify potential roadway capacity
improvements for the corridors from the Northern Anoka County River
Crossing Study completed in 2012.

Although several improvements were made, traffic volumes approach City of St. Francis Short

capacity and intersection control needs studies to determine safety,
capacity, and traffic control needs as traffic volumes increase to levels
forecasted.

Intersections not evaluated in 2018-2022 should be programmed for City of St. Francis Med

estimates for construction and expansion should be identified during
the corridor planning study.

Given changes in land use patterns, seek funding sources for City of St. Francis and Long
construction of the future Rum River improvements. Planning level cost | Funding Partners

transportation system to ensure they are incorporated into subdivisions.

Identify local street connections that will be important to the larger City of St. Francis Ongoing

March 2020

CITY OF ST. FRANCIS

7-41






O 8 e WASTEWATER

The City of St. Francis owns and operates a wastewater treatment facility and
collection system. The City recently reconstructed their original treatment
facility. The facility has more than enough capacity to accommodate all
projected household, population, and employment growth through 2040. The
collection system continues to be studied and expanded to accommodate
the growth of the City. The Comprehensive Sanitary Sewer Plan, completed
and adopted by the City of St. Francis in 2005, continues to serve as the guide
to evaluate and add collection and treatment system components. Figure

8.2 shows the City’s existing sanitary sewer system. The 2005 Comprehensive
Sanitary Sewer Plan identifies improvements required to provide collection,
treatment and disposal for all properties within the City limits.

Municipal Treatment and Wastewater
Collection

TREATMENT FACILITIES

The original St. Francis Wastewater Treatment Facility (Facility) was constructed
in 1973 and included a number of upgrades throughout the years. The Facility
was located in the Northeast Quarter of Section 6, Township 33 North, Range
24 West in St. Francis. The major components of the original Facility included: a
mechanically cleaned fine screen, one preliminary aerated pond, two primary
aerated ponds, a secondary/holding pond, a chemical phosphorus removal
system, an effluent pump station, an effluent spray irrigation system, rapid
infiltration basins (RIBs), and a surface water outfalls.

Treated effluent could be discharged from the Facility in several ways. The
Facility had two surface water discharge outfalls, Rum River and Seelye Brook.
The Rum River was designated an Outstanding Resource Value Water (ORVW) on
November 5, 1984. In accordance with the Minnesota Pollution Control Agency
(MPCA) rules regarding non- degradation of ORVWs, the Facility was limited to

a minimal discharge flow and loading to the Rum River. Discharging to Seelye
Brook was limited to a minimal flow and loading as well due to the confluence
of the Seelye Brook into the Rum River a short distance downstream from the




discharge location. The majority of treated effluent was discharged through the
RIBs and spray irrigation. The secondary/holding pond stored treated effluent
when frost prohibited percolation in the RIBs and land application through

the spray irrigation system. The original Facility was near capacity and the City
constructed a new Facility on the same site that was put online in the fall of
2017.

The new Facility has an average wet weather (AWW) design flow of 0.814 million
gallons per day (MGD) and an influent five-day CBODS5 loading of 1,380 pounds
per day. The new Facility is a Class A Mechanical Facility consisting of fine
screening, manual bar screen, grit removal, activated sludge with denitrification,
final clarifiers, tertiary filters, UV disinfection, chlorination, dechlorination,
reaeration basin, biosolids storage and wastewater effluent reuse. A
200,000-gallon clear well was constructed under the tertiary building that may
be used for reuse water storage. The new Facility will continue to use the rapid
infiltration basins, spray irrigation site and Seeyle Brook surface discharge. The
construction also included decommissioning of all the wastewater ponds for the
original Facility.

The construction also included the removal of the previously permitted surface
discharge station SD001 to the Rum River. The new Facility improvements will
provide for wastewater reuse capabilities at the upgraded plant. The new Facility
is designed to meet the requirements of tertiary disinfected wastewater. The
“Disinfected Tertiary 2.2 Effluent” water may be used for any of the activities
described for Disinfected Tertiary 2.2 Effluent and Disinfected Secondary 23
Effluent in the Municipal Wastewater Reuse factsheet without prior approval
from the MPCA (see link: http://www.pca.state.mn.us/index.php?option=com_
docman&task=doc_download&gid=13496&Itemid ). If the Facility proposes
reuse for an activity not listed, a request shall be made to the MPCA describing
the activity.

The NPDES/SDS Permit for the new Facility is included as an attachment to this
Plan.

COLLECTION SYSTEM

The collection system consists of pipes from 4-inches through 15-inches in
diameter. Figure 7 identifies the location and size of the future trunk sewer lines
planned within the City as determined by the 2005 Comprehensive Sanitary
Sewer Plan. The capacity of the trunk lines shown on Figure 8.3 continues to be
studied to ensure that the most cost-effective approach is implemented.

INFLOW & INFILTRATION

Inflow and infiltration occur when clear water gets into the sanitary sewer
system. Inflow and infiltration may occur through cracks or leaks in the sewer
pipes and manholes or through sump pumps incorrectly connected to the
sanitary sewer system. Inflow and infiltration can lead to backups, overflows,
and unnecessary and expensive treatment of clear water.

Given the age of the City’s system, I/l is not a major issue in St. Francis public
sanitary sewer system. The public works department periodically inspects
manholes to identify where I/l might be occurring and establish plans to
correct issues that are found. The City also includes I/l inspection of city mains

8-2  ST. FRANCIS 2040 COMPREHENSIVE PLAN March 2020



concurrent with street reconstruction or other public improvement projects and
performs improvements where I/l issues are observed.

At this time, the city has not conducted inspections of private homes or
businesses to ensure that sump pumps, rain leaders, or other contributors to the
sanitary sewer system are disconnected. Less than 15% of housing connected to
city sewer (less than 400 units) was built prior to 1970 and therefore this is not
perceived as an issue contributing to excessive I/I.

City Code Chapter 3 (3-3-5 subpart j.) requires that clear water is not discharged
to the sanitary sewer system. The city does not currently have an ordinance or
resolution requiring the disconnection of sump pumps, drain tiles, rain leaders
or other. However, any known or discovered illegal sump pump or similar
connection to the sanitary sewer system shall result in an enforcement action as
identified in Chapter 3 of the City Code.

The City will strongly encourage property owners to inspect or have a plumber
inspect and ensure their system is compliant on a voluntary basis. This will be
promoted through information disseminated through city newsletter and utility
bills on an annual basis.

Projected Flows to the Municipal Treatment
Facility

SUMMARY OF FLOWS

Projected wastewater flows to the municipal treatment facility are presented
in the table below. Projected flows are based on the Metropolitan Council
population forecasts. A peaking factor was developed from the City’s historical
flows to determine projected peak flows.

TABLE 8.1 PROJECTED WASTEWATER FLOWS FOR MUNICIPAL COLLECTION SYSTEM

Year | Total Total Households on | Total Pop. Served by | Avg. Annual Peak Moth Flow
Population | Municipal System Employment Municipal Sewer | Flow (MGD) (MGD)

2017 17,624 1,946 1,855 5,123 0.328 0.361

2020 |8,200 2,370 2,200 5,688 0.364 0.4

2030 | 10,400 3,355 2,550 7,844 0.502 0.552

2040 12,600 4,340 2,900 10,000 0.64 0.704

URBAN SERVICE AREA

Based on the Metropolitan Council population projections it is estimated that
the City of St. Francis will increase its households and population by 2,426 and
4,976, respectively, between 2017 and 2040. To estimate the population served
by municipal wastewater by the Year 2040 it was assumed that almost all of the
new population would be added within the Urban Service Area shown on Figure
8.4. Phasing of future growth within the Urban Service Area is further discussed
in Chapter 3.

March 2020

CITY OF ST. FRANCIS

8-3



8-4

LY

Individual Sewage Treatment

The City of St. Francis has adopted, by reference and as amended, the Individual
Sewage Treatment Standards of the Minnesota Pollution Control Agency, cited
as Minnesota Rules 7080 and 7081. This section of the City’s Code outlines
restrictions and requirements for the evaluation of treatment sites and the
installation, construction, and maintenance of individual sewage treatment
systems. All individuals performing site evaluation, installation, inspection,

and pumping/cleaning of individual sewage treatment systems must maintain
certification by the MPCA to perform such work. The owner of each individual
sewage treatment system must submit an inspection report of the system once
every three years, indicating that the system meets minimum maintenance
standards for individual sewage treatment systems. If a property owner fails to
submit the required report, the City will direct the Building Inspector or other
qualified individual to inspect the owner’s system on their behalf. The costs of
such inspection will be billed to the owner. The City’s Code regulating Individual
On-site Sewage Treatment System is included as an attachment to this Plan.

There are no community private treatment systems located in the City. 728
properties in the City of St. Francis have their own individual septic systems.
These properties are shown as the tan color in Figure 8.1 below. A majority of
these properties are located outside of the City’s Urban Service Area.

DR [ [ | | 9 | | 5 =
SNERRY g - %JME

. IR |
B REEE =L T
A HE = BT SIMILLZEN

=En =18 = = o E

o SEi=ERSIRUC ot E e

‘ o ‘%,:3' -l b | <L o i

_ £
S

Projected Flows to Subsurface Sewage
Treatment Systems

Projected wastewater flows to Subsurface Sewage Treatment Systems (SSTS)
are presented in the table below. Projected flows are based on the Metropolitan
Council population forecasts.

TABLE 8.2 PROJECTED WASTEWATER FLOWS - SUBSURFACE SEWAGE TREATMENT SYSTEMS

Year | Total Total Households | Total Pop. Served by | Avg. Annual
Population using SSTS Employment SSTS Flow (MGD)

2017 |7,624 728 1,855 2,501 0.16

2020 8,200 730 2,200 2,512 0.161

2030 |10,400 745 2,550 2,556 0.164

2040 |12,600 760 2,900 2,600 0.165